X hits on this document

115 views

0 shares

0 downloads

0 comments

15 / 42

1

1

0805149

OUTER BOOM WELDMENT

2

1

0805245

INNER BOOM WELDMENT

3

1

0801009

PIVOT PIN (10S W/L)

4

1

0705524

W/L CYLINDER PIN, 3/4" x 8"

5

1

0705238

LOWER LIFT CYLINDER PIN, (W/L)

6

1

0801012

UPPER LIFT CYLINDER PIN (W/L)

7

1

0302183

BEARING PAD, NYLATRON (OUTER BOOM)

8

1

0301850

BEARING PAD, NYLATRON (INNER BOOM)

9

1

0750319

BEARING PAD (UHMW) 3/16 x 2-3/8 x 3

10

2

0400221

3/8-16 x 1" ALLEN HD SET SCREW Z

11

2

0400393

3/8-16 HEX JAM NUT Z

12

1

0808506

INNER CROSSBAR WELDMENT

13

1

0403004

3/8-16 x 3/4" BUTTON HEAD CAP SCREW

14

1

0720463

WASHER, PIVOT PIN RETAINER

15

1

0300113

GREASE FITTING, STRAIGHT

16

2

0308132

O-RING 1" ID x 1-1/4" OD x 1/8"

17

1

0720460

PIVOT PIN, W/L CROSSBAR

18

1

0308129

BALL, CHROME 1" (GRADE 16)

19

1

0721632

SPACER, CROSSBAR DETENT

20

1

0308131

SPRING, DIE

21

1

0308130

PIPE PLUG

22

1

0702131

PIVOT PIN (REAR)-EXTEND CYLINDER

23

1

0720357

ENCAPSULATING CAGE, INNER

24

1

0909498L

OUTER XTUBE ASSEMBLY (LH)

25

1

0909498R

OUTER XTUBE ASSEMBLY (RH)

26

2

0801332

L-ARM

27

2

0307096

STRAP, RATCHET PIVOT ASSEMBLY

28

1

0720060

ENCAPSULATING CAGE (TOP)

29

1

0750482

STINGER STOP BLOCK

Section VI - PARTS WHEEL LIFT & WHEEL RETAINER ASSEMBLY

REF.

NO.

PART

NO.

REQ'D

NUMBER

DESCRIPTION

VI-13

Document info
Document views115
Page views115
Page last viewedSat Dec 10 07:03:32 UTC 2016
Pages42
Paragraphs1814
Words4288

Comments